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Plot 7-465. Radiated Restricted Upper Band Edge Measurement Antenna 8

Mode: 802.11n
Data Rate: MCS7
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11

Field Strength (dBuV/m)
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Plot 7-466. Radiated Restricted Upper Band Edge Measurement Antenna 8
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Mode: 802.11n
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 2467MHz
Channel: 12

Field Strength (dBuV/m)
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Peak Offset:

RBW: 1 MHz  pegk: 2483.79 MHz, 63.76 dBuV/m

11.8dB VBW: 3 MHz
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Plot 7-467. Radiated Restricted Upper Band Edge Measurement Antenna 8

Mode: 802.11n
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2467MHz
Channel: 12

Field Strength (dBuV/m)
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12.0dB VBW: 3 MHz
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Plot 7-468. Radiated Restricted Upper Band Edge Measurement Antenna 8
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Plot 7-469. Radiated Restricted Upper Band Edge Measurement Antenna 8
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Plot 7-470. Radiated Restricted Upper Band Edge Measurement Antenna 8
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Mode: 802.11n
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2472MHz
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Plot 7-471. Radiated Restricted Upper Band Edge Measurement Antenna 8

Mode: 802.11n
Data Rate: MCS7
Distance of Measurements: 3 Meters
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Plot 7-472. Radiated Restricted Upper Band Edge Measurement Antenna 8
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Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1
RBW: 1 MHz  pegk: 2389.30 MHz, 64.32 dBuV/m
Peak T ce. VBW: 3 MH . . ’ . M
PASS hvg ot 12508 VRN 3 M2 Avg: 2389.42 MHz, 51.23 dBuv/m
140 -
E
= 120 1
[an]
z
< 100 A
2
v
= 80
o
(]
C 604 1 —
40 -

2310 2322 2334 2346 2358 2370 2382 2394 2406 2418 2430
Frequency (MHz)

Plot 7-473. Radiated Restricted Lower Band Edge Measurement Antenna 8
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Plot 7-474. Radiated Restricted Lower Band Edge Measurement Antenna 8
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Plot 7-475. Radiated Restricted Lower Band Edge Measurement Antenna 8
Mode: 802.11ax - SU
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Plot 7-476. Radiated Restricted Lower Band Edge Measurement Antenna 8
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Plot 7-477. Radiated Restricted Lower Band Edge Measurement Antenna 8
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Plot 7-478. Radiated Restricted Lower Band Edge Measurement Antenna 8

FCC ID: BCGA2378
IC: 579C-A2378

PCTEST

Proud to be partof @

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:

Test Dates:

1C2101020004-02-R1.BCG 12/15/2020 - 3/18/2021

EUT Type:
Tablet Device

Page 299 of 390

© 2021 PCTEST

V 10.3 11/16/2020

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or
assembly of contents thereof, please contact INFO@PCTEST.COM.




s\ PCTEST

RBW: 1 MHz  pegk: 2387.02 MHz, 63.30 dBuV/m

Avg: 2389.54 MHz, 50.83 dBuVvV/m

2394

2406

2418 2430

Proud to be part of @ slement
Mode: 802.11ax - SU
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 2422MHz
Channel: 3
Reak Trace VBW: 3 MHz
PASS 5455 s Vo 7wtz
140 -
E
= 120 1
[an]
z
< 100 A
2
v
= 80
o
(]
LI—' 60 ] A Al P Ty _LM
40 -
2310 2322 2334 2346 2358 2370 2382
Frequency (MHz)
Plot 7-479. Radiated Restricted Lower Band Edge Measurement Antenna 8
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Plot 7-480. Radiated Restricted Lower Band Edge Measurement Antenna 8

FCC ID: BCGA2378
IC: 579C-A2378

PCTEST

Proud to be partof @

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:

Test Dates:

1C2101020004-02-R1.BCG 12/15/2020 - 3/18/2021

EUT Type:
Tablet Device

Page 300 of 390

© 2021 PCTEST

V 10.3 11/16/2020

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or
assembly of contents thereof, please contact INFO@PCTEST.COM.




s\ PCTEST

Proud to be part of @ slement
Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2422MHz
Channel: 3
RBW: 1 MHz  pegk: 2386.54 MHz, 68.95 dBuV/m
Peak T ce VBW: 3 MH . . ’
PASS hvg o 11008 VRN 3 M2 Avg: 2389.78 MHz, 50.45 dBuv/m
140 -
E
3 120 A
[an]
z
< 100 -
B
(]
5 80
[Vp]
o
T 601 - —— _J‘*‘h
40 -

2310 2322 2334 2346 2358 2370 2382 2394 2406 2418 2430
Frequency (MHz)

Plot 7-481. Radiated Restricted Lower Band Edge Measurement Antenna 8
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Plot 7-482: Radiated Restricted Lower Band Edge Measurement Antenna 8
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Plot 7-483. Radiated Restricted Lower Band Edge Measurement Antenna 8
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Plot 7-484. Radiated Restricted Lower Band Edge Measurement Antenna 8
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Plot 7-485. Radiated Restricted Lower Band Edge Measurement Antenna 8

Mode: 802.11ax - SU
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Plot 7-486. Radiated Restricted Lower Band Edge Measurement Antenna 8
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Plot 7-487. Radiated Restricted Lower Band Edge Measurement Antenna 8
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Plot 7-488. Radiated Restricted Lower Band Edge Measurement Antenna 8

FCC ID: BCGA2378
IC: 579C-A2378

PCTEST

Proud to be partof @

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:

Test Dates:

1C2101020004-02-R1.BCG 12/15/2020 - 3/18/2021

EUT Type:
Tablet Device

Page 304 of 390

© 2021 PCTEST

V 10.3 11/16/2020

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or
assembly of contents thereof, please contact INFO@PCTEST.COM.




s\ PCTEST

Proud to be part of @ slement
Mode: 802.11ax - SU
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
RBW: 1 MHz  pegk: 2487.14 MHz, 66.70 dBuV/m
Peak T ce. VBW: 3 MH . . ’ . M
PASS hvg ot 13308 YRNE 3 M2 Avg: 2484.09 MHz, 51.18 dBuv/m
140 -
E
= 120 -
[an]
z
£ 100 -
2
v
B 80+
o
(]
2 0. %
40 -
2450 2455 2460 2465 2470 2475 2480 2485 2490 2495 2500
Frequency (MHz)
Plot 7-489: Radiated Restricted Upper Band Edge Measurement Antenna 8
Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
RBW: 1 MHz  pegk: 2487.34 MHz, 69.09 dBuV/m
Peak T ce. VBW: 3 MH . . ’ . l‘l
PASS avg offsct 1350 YR 3 M2 Avg: 2483.89 MHz, 51.00 dBpV/m
140 -
E
Z 120 -
[an]
z
£ 100 -
g
o
& 80+
E %
Q
i 60
40 -
2450 2455 2460 2465 2470 2475 2480 2485 2490 2495 2500
Frequency (MHz)
Plot 7-490: Radiated Restricted Upper Band Edge Measurement Antenna 8
Mode: 802.11ax - SU
FCC ID: BCGA2378 PCTEST MEASUREMENT REPORT Approved by:

IC: 579C-A2378

Proud to be partof @

(CERTIFICATION)

Quality Manager

Test Report S/N:

Test Dates:

1C2101020004-02-R1.BCG 12/15/2020 - 3/18/2021

EUT Type:
Tablet Device

Page 305 of 390

© 2021 PCTEST

V 10.3 11/16/2020

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or
assembly of contents thereof, please contact INFO@PCTEST.COM.




s\ PCTEST

Proud to be part of @ slement
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 2442MHz
Channel: 7
RBW: 1 MHz  pegk: 2484.74 MHz, 69.11 dBuV/m
Reak Trace VBW: 3 MH : : P
PASS hvg ot 13308 VRN 3 M2 Avg: 2484.49 MHz, 49.45 dBuv/m
140 -
E
= 120 -
[an]
z
< 100
Py
v
B 80+
E r
(]
i 60 w
e
40 -

2450 2455 2460 2465 2470 2475 2480 2485 2490 2495 2500
Frequency (MHz)

Plot 7-491. Radiated Restricted Upper Band Edge Measurement Antenna 8
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Plot 7-492. Radiated Restricted Upper Band Edge Measurement Antenna 8
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Plot 7-493. Radiated Restricted Upper Band Edge Measurement Antenna 8
Mode: 802.11ax - SU
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Plot 7-495. Radiated Restricted Upper Band Edge Measurement Antenna 8
Mode: 802.11ax - SU
Data Rate: MCS5
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Plot 7-496. Radiated Restricted Upper Band Edge Measurement Antenna 8
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Plot 7-497. Radiated Restricted Upper Band Edge Measurement Antenna 8
Mode: 802.11ax - SU
Data Rate: MCS3
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Plot 7-498. Radiated Restricted Upper Band Edge Measurement Antenna 8
Mode: 802.11ax - SU
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Plot 7-499. Radiated Restricted Upper Band Edge Measurement Antenna 8
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Plot 7-500. Radiated Restricted Upper Band Edge Measurement Antenna 8
802.11ax - SU
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Plot 7-501. Radiated Restricted Upper Band Edge Measurement Antenna 8
Mode: 802.11ax - SU
Data Rate: MCS5
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Plot 7-502. Radiated Restricted Upper Band Edge Measurement Antenna 8
Mode: 802.11ax - SU
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Plot 7-503. Radiated Restricted Upper Band Edge Measurement Antenna 8
Mode: 802.11ax - SU
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Plot 7-504. Radiated Restricted Upper Band Edge Measurement Antenna 8
Mode: 802.11ax - SU
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Plot 7-505. Radiated Restricted Upper Band Edge Measurement Antenna 8

Mode: 802.11ax - SU
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Plot 7-506. Radiated Restricted Upper Band Edge Measurement Antenna 8
802.11ax - SU
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Plot 7-507. Radiated Restricted Upper Band Edge Measurement Antenna 8
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Plot 7-508. Radiated Restricted Upper Band Edge Measurement Antenna 8
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7.7.5 Antenna 7 Radiated Restricted Band Edge Measurements

§15.205 §15.209;

RSS-Gen [8.9]

Mode: 802.11b
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Plot 7-509. Radiated Restricted Lower Band Edge Measurement Antenna 7
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Plot 7-510. Radiated Restricted Upper Band Edge Measurement Antenna 7
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Plot 7-511. Radiated Restricted Upper Band Edge Measurement Antenna 7

Mode: 802.11b
Data Rate: 11Mbps
Distance of Measurements: 3 Meters
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Plot 7-512. Radiated Restricted Upper Band Edge Measurement Antenna 7
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